

MILL TEST CERTIFICATE

This is to certify that the nominated product has been inspected and tested with following results.

Customer Sold To:

Page 1

HESNZ
3 Heb Place
Takanini, Auckland, New Zealand

Order:	46005
Invoice:	6017
Date:	9/03/2024
Certificate No:	231212

PRODUCT: Forged Eye Sling Hooks 0.75T & 1T
SPECIFICATION: GB/T699-2015
SIZE (L) :28X6000mm

NO.	HEAT NO.	QTY	WEIGHT	C(%)	Si(%)	Mn(%)	P(%)	S(%)	Cu(%)	Ni(%)	Cr(%)
				$\times 10^{-2}$	$\times 10^{-2}$	$\times 10^{-2}$	$\times 10^{-3}$	$\times 10^{-3}$	$\times 10^{-3}$	$\times 10^{-3}$	$\times 10^{-2}$
1	D12305861	5	15.142	48	24	56	17	12	10	7	3

NO.	TENSILE STRENGTH	YELD STRENGTH	AREA REDUCTION	PERCENT AGE OF ELONGATION A	HARDNES S (AS-ROLLED)	HOT FORGING	GENERALLY POROSITY	CERTER POROSITY	CENTERLINE SEGREGATION	PATTERN SEGREGATION
1	668	452	58	21	182	OK	0.5	0.5	0	0.5
1	662	442	57	21.5	173	OK	0.5	0.5	0	0.5
1					179					

Manufactured, Inspected and Tested for and on behalf of:

42 Clements Avenue Bundoora Vic Aust
Bundoora Victoria 3083 Australia